

Each drug is recommended for use in combination with other antiretrovirals (except Atripla, Complera, Genvoya, Odefsey, Stribild, and Triumeq). For complete description of DHHS drug recommendations, go to aidsinfo.nih.gov/guidelines. Consult with a physician about which drug therapy and dose is appropriate for you; see drug page or package insert for complete information. Drug chart information is current as of February 3, 2017. Look up your drug by adding its name after you type positivelyaware.com/ into your browser (for example, positivelyaware.com/triumeq). For the complete POSITIVELY AWARE 2017 HIV Drug Guide, or for more information on drugs no longer recommended, go to positivelyaware.com. Special thanks to Christopher M. Nguyen, PharmD, for reviewing this chart. To view a list of Walgreens pharmacies that specialize in HIV/AIDS care and other resources, go to HIV.walgreens.com.

STR SINGLE-TABLET REGIMENS
INSTI INTEGRASE INHIBITORS
PI PROTEASE INHIBITORS
PKE PK ENHANCER
NRTI, NNRTI NUCLEOSIDE/NUCLEOTIDE REVERSE TRANSCRIPTASE INHIBITORS ("NUKES")
NNRTI NON-NUCLEOSIDE REVERSE TRANSCRIPTASE INHIBITORS ("NON-NUKES")
EI ENTRY INHIBITOR (CCR5 ANTAGONIST)
LEGACY DRUGS (NO LONGER OR RARELY PRESCRIBED)

STR SINGLE-TABLET REGIMENS
INSTI INTEGRASE INHIBITORS
PI PROTEASE INHIBITORS
PKE PK ENHANCER
NRTI, NNRTI NUCLEOSIDE/NUCLEOTIDE REVERSE TRANSCRIPTASE INHIBITORS ("NUKES")
NNRTI NON-NUCLEOSIDE REVERSE TRANSCRIPTASE INHIBITORS ("NON-NUKES")
LEGACY DRUGS (NO LONGER OR RARELY PRESCRIBED)

GSI **Genvoya** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
elvitegravir / cobicistat / emtricitabine / tenofovir alafenamide, or EVG / COBI / FTC / TAF
One tablet (150 mg elvitegravir / 150 mg cobicistat / 200 mg emtricitabine / 10 mg tenofovir alafenamide) once daily. Take with food.

GSI **Stribild** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
elvitegravir / cobicistat / emtricitabine / tenofovir DF, or EVG / COBI / FTC / TDF
One tablet (150 mg elvitegravir / 150 mg cobicistat / 200 mg emtricitabine / 300 mg tenofovir DF), once daily. Take with food.

572 T11 **Triumeq** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
dolutegravir / abacavir / lamivudine, or DTG / ABC / 3TC
One tablet (50 mg dolutegravir / 600 mg abacavir / 300 mg lamivudine) once daily for people on HIV therapy for the first time. One additional 50 mg tablet of Tivicay 12 hours apart in people with viral resistance to INSTIs or when taken with certain other medications.

123 **Atripla** ✓ DHHS ALTERNATIVE
efavirenz / emtricitabine / tenofovir DF, or EFV / FTC / TDF
One tablet (600 mg efavirenz / 200 mg emtricitabine / 300 mg tenofovir), once daily. Take on an empty stomach, preferably at bedtime.

GSI **Complera** ✓ DHHS ALTERNATIVE ONLY IF HIV RNA <100,000 C/ML AND CD4 >200 CELLS/MM³
rilpivirine / emtricitabine / tenofovir DF, or RPV / FTC / TDF
One tablet (25 mg rilpivirine / 200 mg emtricitabine / 300 mg tenofovir), once daily. Take with a meal.

GSI **Odefsey** ✓ DHHS ALTERNATIVE ONLY IF HIV RNA <100,000 C/ML AND CD4 >200 CELLS/MM³
rilpivirine / emtricitabine / tenofovir alafenamide, or RPV / FTC / TAF
One tablet (25 mg rilpivirine / 200 mg emtricitabine / 25 mg TAF) once daily. Take with a meal.

227 **Isentress** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
raltegravir, or RAL
One 400 mg tablet, twice daily. No food restrictions (take with or without food).

57 **Tivicay** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
dolutegravir, or DTG
One 50 mg tablet once daily for people on HIV therapy for the first time or treatment-experienced without previous INSTI resistance. Twice-daily dosing for people who have viral resistance to INSTIs or when taken with certain other medications. No food restrictions (take with or without food).

TMC **Prezista** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
darunavir, or DRV
One 800 mg tablet with 100 mg Norvir or 150 mg Tybost, once daily for first-time therapy and treatment-experienced adults without Prezista-related resistance; or one 600 mg tablet plus 100 mg Norvir, twice daily for treatment-experienced people with Prezista-related resistance. Prezista must be taken with Norvir or Tybost. Take with food.

3641 **Evotaz** ✓ DHHS ALTERNATIVE
atazanavir / cobicistat, or ATV / COBI
One tablet (300 mg atazanavir/150 mg cobicistat) once daily. Take with food.

TG **Prezcobix** ✓ DHHS ALTERNATIVE
darunavir / cobicistat, DRV / COBI
One tablet (800 mg darunavir/150 mg cobicistat) once daily, in patients with no darunavir drug resistance. Take with food.

278 **Reyataz** ✓ DHHS ALTERNATIVE
atazanavir sulfate, or ATV
One 300 mg capsule plus 100 mg Norvir or 150 mg Tybost, once daily; or two 200 mg capsules (without boosting), once daily for treatment-naïve adults (see the Drug Guide for details). Take with food.

PHK **Norvir** ✓ USED ONLY AS A BOOSTER FOR OTHER DRUGS (ALSO AN ANTIRETROVIRAL)
ritonavir, or RTV
Used only for boosting, 100-200 mg, dosed once or twice daily with another PI. Must be taken with food.

GSI **Tybost** ✓ USED ONLY AS A BOOSTER FOR OTHER DRUGS
cobicistat, or COBI
Used only for boosting—not an antiretroviral. 150 mg once daily with food taken at the same time with either Prezista 800 mg or Reyataz 300 mg.

GSI **Descovy** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
emtricitabine / tenofovir alafenamide, or FTC / TAF
One tablet (200 mg emtricitabine / 25 mg tenofovir alafenamide) once daily. No food restrictions (take with or without food).

701 **Truvada** ★ DHHS RECOMMENDED FOR FIRST-LINE USE
emtricitabine / tenofovir DF, or FTC / TDF
One tablet (200 mg emtricitabine / 300 mg tenofovir DF), once daily. No food restrictions (take with or without food).

65 FC2 **Epzicom** ✓ DHHS ALTERNATIVE (UNLESS WITH TIVICAY)
abacavir / lamivudine, or ABC / 3TC
One tablet (600 mg abacavir / 300 mg lamivudine), once daily. No food restrictions (take with or without food).

200 **Emtriva** ★ DHHS RECOMMENDED FOR FIRST-LINE USE (AS A COMPONENT OF DESCOVY OR TRUVADA)
emtricitabine, or FTC
One 200 mg capsule, once daily. No food restrictions (take with or without food).

6X EJT **Epivir** ✓ DHHS ALTERNATIVE (A COMPONENT OF EPZICOM) UNLESS IN TRIUMEQ
lamivudine, or 3TC
One 300 mg tablet, once daily; or one 150 mg tablet, twice daily. No food restrictions (take with or without food). Generic is available.

6-LEAD **Viread** ★ DHHS RECOMMENDED FOR FIRST-LINE USE (AS A COMPONENT OF STRIBILD OR TRUVADA)
tenofovir disoproxil fumarate, or TDF
One 300 mg tablet, once daily. No food restrictions (take with or without food).

6X 623 **Ziagen** ✓ DHHS ALTERNATIVE (A COMPONENT OF EPZICOM) UNLESS IN TRIUMEQ
abacavir sulfate, or ABC
Two 300 mg tablets, once daily; or one 300 mg tablet, twice daily. No food restrictions (take with or without food).

140 **Edurant** ✓ DHHS ALTERNATIVE WITH LIMITATIONS (A COMPONENT OF COMPLERA AND ODEFSEY) WITH DESCOVY OR TRUVADA
rilpivirine, or RPV
One 25 mg tablet, once daily. Take with a meal.

SUSTIVA **Sustiva** ✓ DHHS ALTERNATIVE (WITH DESCOVY OR AS A COMPONENT OF ATRIPLA)
efavirenz, or EFV
One 600 mg tablet or three 200 mg capsules, once daily. Take on an empty stomach, preferably at bedtime.

T200 **Intelence** ▼ ONLY FOR TREATMENT-EXPERIENCED INDIVIDUALS
etravirine, or ETR
One 200 mg tablet, twice daily; or two 100 mg tablets, twice daily. Take with food.

AVC **Selzentry** ▼ USED ONLY IN CERTAIN SITUATIONS
maraviroc, or MVC
150, 300, or 600 mg (available in 150 and 300 mg tablets), twice daily, depends on other medications used (see the POSITIVELY AWARE HIV Drug Guide for details). No food restrictions (take with or without food).

FOR THE COMPLETE HIV DRUG GUIDE, GO TO positivelyaware.com
THE POSITIVELY AWARE 2017 HIV DRUG CHART IS SPONSORED BY
Walgreens
AT THE CORNER OF **HAPPY & HEALTHY™**

The following drugs are no longer or rarely prescribed, and appear only in the online version of the [POSITIVELY AWARE HIV Drug Guide](http://positivelyaware.com):

 Aptivus tipranavir, or TPV	 Combivir lamivudine / zidovudine, or 3TC / AZT	 Crixivan indinavir, or IDV	 Fuzeon enfuvirtide, T-20, or ENF	 Invirase saquinavir, or SQV	 Kaletra lopinavir/ritonavir, or LPV/r	 Lexiva fosamprenavir calcium, or FPV
 Rescriptor delavirdine, or DLV	 Retrovir zidovudine, AZT, or ZDV	 Trizivir abacavir / lamivudine / zidovudine, or ABC / 3TC / AZT	 Videx EC didanosine, or ddl	 Viracept nelfinavir, or NFV	 Viramune XR nevirapine, or NVP	 Zerit stavudine, or d4T